



KENWA CO., LTD.

6th Floor, Marutake Honmachi Bldg.

Honmachi 1-6-18, Chuo-ku

Osaka 541-0053

JAPAN

Tel.+81 6 6265 1130

Fax +81 6 6265 1132

FACTORY TEST REPORT

NHN PDC PIVOT DOOR CLOSER, models PDC-100(S) and PDC-103W(S)

Starting date: 2019-04-15.		
Test started: 2019-04-15 8.00 am	Tested ended: 2019-04-19 8.00 am	
Duration: 96 hours		
Details of salt spray test:		
1.	Quality of Sodium Chloride	Conforms to GB/T1266-2016
2.	Quality of distilled water	Drinking quality distilled water
3.	Spray collector	
	3.1 Spray quantity: 1.0 - 2.0ml/80cm ²	1.5 ml / 80cm ²
	3.2 Collector liquor thickness: 5% ±1%	4,90%
	3.3 PH: 6.5 - 7.2	6.9
4.	Sample	
	4.1 Model number:	PDC-100(S) - PDC-103W(S)
	4.2 Part:	random sampling
	4.3	
	4.4. Quantity:	1 set each model
5.	Pressed air pressure	
	1.0 +- 0.01 kfg/cm ²	1.0 kgf/cm ²
6.	Humidity (testing machine) 85% >	95%
7.	Temperature testing room 35° C ±1° C	35 °C
8.	Temperature in the tank: 47° ±1° C	47° C
9.	Salt water tank temperature 35° C ±1° C	35° C
10.		
	Result:	1. Observation after 96 hours: No oxidized situation found. 2. Test criteria: passed ok.
	Report no.: QD-R-009-AO	e.& o.e.